

Test Result(s):

Tensile Properties: Strip Method

Method: AS 2001.2.3.1:2001(R2016)^s

CRE 2" Strip test:

Slack set procedure, 200mm, speed: 100mm/min, dry specimen.

Material No.	Test Item		Client's Requirement	Results	Conclusion
1	Warp	Force(kg)	≥18	56	PASS
	Weft	Force(kg)	≥18	63	